



DATE: 4/5/2022

REPORT NO: 18481

To: Mr. Kent Strain
JH. Strain & Sons

P.O. Box 277 Tye, Texas 79563 **Project:** J.H. Strain & Sons

Quality Control Testing

REPORT ON: Decant Test for Aggregate

Test Methods: Tex-217-F, Part II and Tex-200-F

IDENTIFICATION: Sample Number 22130

Sampled by Client

DESCRIPTION: 1 inch Crushed Limestone

Knaus Pit

TECHNICIAN: Brendon Day

RESULTS: Decant: 1.2%

**REM ARKS:** 

COPIES TO: Above Jacob & Martin, Ltd. Firm # F-2448

Barry W. Fowlkes, P.E.

Barry W. Faulkes, P.E.





DATE: 4/5/2022

REPORT NO: 18589

To: Mr. Kent Strain

JH. Strain & Sons P.O. Box 277 Tye, Texas 79563 Project: JH. Strain & Sons

Quality Control Testing

REPORT ON: Sieve Analysis - Gradation

Test Method: ASTM C-136

IDENTIFICATION: Sample Number 22130

Sampled by Client

DESCRIPTION: 1 inch Crushed Limestone

Knaus Pit

TECHNICIAN: Client

RESULTS: Sieve Size: Percent Retained:

 1 1/2
 0

 7/8
 0

 3/4
 9

 1/2
 51

 3/8
 73

 #4
 98

 #200
 98.9

**REM ARKS:** 

COPIESTO: Above Jacob & Martin, Ltd. Firm # F-2448

Barry W. Fowlkes, P.E.

Barry W. Foulkes, P.E.